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Table 1 Creep test results of composite

PP PP/CNF
Load Breaking | Displa- | Breaking | Displa-
[N] time Cement time Cement
[b] [mm ] [b] [mm ]
100 100 0.30 100 0.30
200 100 0.80 100 0.56
300 38 1.84 60 1.44
400 2.6 2.91 44 2.31
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Fig. 1 Recyclability test results of composite
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